
Copyright Boom Racing Ltd. All Rights Reserved.

INSTALLATION MANUAL

Universal Front Skid Plate for BRX02
#BRX020067 Di�culty Level:

1

3

4

4

5

2
M3x14 CSS x 2

M3x5
Hex Cap Screw x 2
(not included)

Qty.Parts Included: 
(1) Right Support
(2) Left Support
(3) Front Skid Plate
(4) M2.5x5 CSS Screw
#BRASFH2505
(5) M3x14 CSS Screw
#BRASFH3014

1

4

2

1
1

Apply Thread Lock to all Screws


